

NR INDUSTRIES OF TEXTILES

Quality Control Lab Test Report			
P.O	NR786/6597/2023		
CUSTOMER	NR INDUSTRIES OF TEXTILES		
CONSTRUCTION	20/20 60x70 100%COTTON 150CM 165 GR/M2		
SHADE	WHITE		
FINISH	FABRIC		
Date: 28-02-2025	UOM	REQUIREMENTS	RESULTS
WEIGHT (ASTM D3776)			
			160-165g/m2
YARN COUNT			
WARP			30.-01.
WEFT			30.-01.
PILLING			
			3.-4.
WASHING °C			
			90
WIDTH (ASTM D3374)			
	Inch	59"	59"
DIMENSIONALSTABILITY (ISO 6330-2A)			
WARP	%	-2 ~- 3	-2,5
WEFT	%	-1 ~- 3	-2
SKEWNESS (AATCC 179)			
CHANGE	%	1,4	
TEAR STRENGTH (ISO 13937-1)			
WARP	lbs	8,3	
WEFT	1bs	6,6	
pH (ISO 3071)			
	Value	6	

Approved By

